

Certificate of Compliance





Date Created/Modified: FEB 03, 2010	3				
Item # 1408 City of Factory TAIZHOU	Country of Factory CHINA				Confirm # 35190 ter of Record Toy Company Arrington Rd few, MO 64030 6) 761-5900
Lab: INTERTEK Contact: KAREN S. C. NG Address: 2/F, GARMENT CENTRE, 576 CASTLE REAK ROAD, KOWLOON, HK. Phone #: 852 2173 8888	Lab: Contact: Address: Phone #: Test Date(s): 20-Nov-15 12-Aug-14	Test Report(s) #: HKGH01886012 HKGH01724143	Lab: Contact: Address: Phone #:	Third Party Testing	
	A copy of this report	h this product has been tested and in F963 HEAVY METAL TEST AD CONTENT (SURFACE/SUBSTRATE) If F963 Physical/Mechanical Flammability (finished product) SIA 2008 (US) Phthalates			

Phone: (816) 761-5900 ext. 2427 Email: jbauman@ustoyco.com